450 SXS-F 2008 <2008><EU><8400H1>

EXHAUST SYSTEM
7280
o~
- ® ®
| ) WES
-/ I
™~ \J .
| @
Y
P -
' D RAITY
) ] N L
» (\ A -
AN 2oy >
% \)J . \ @
&, ~
0n @ LN\
W7 \ ‘
“ & Y
» - <
A A ’\
Y. <y )~
& - =AY W - -
@ "o
~3 &
Pos Part Number Description Additional Text Quantity
1 SXS07450502 MAIN FACTORY SILENCER TITAN 1.00
5 SXS07250504 ENDCAP CARBON 1.00
6 SXS07250508 NOISE REDUCTION APPLICATION 1.00
7 0902060083 Oval head screw ISO 7380 M 6X8 1.00
8 SXS07450504 CLAMP CARBON 1.00




9 SXS07450505 CLAMP CARBON 1.00
10 0125060003 WASHER DIN0125-A 6,4 2.00
14* 0025060306 HH collar screw M6x30 TX30 1.00
15* 0025060506 HH collar screw M6x50 TX30 1.00
20 57305016100 EXHAUST-SPRING SMALL W. RUBBER 4.00
21 0011480800 DUMMY RIVET 4,8X 8 NIRO 12.00
32 SXS07450507 STUFFING YARN-KIT 1.00
40* SXS08450500 FACTORY HEADERS 1.00
41* 0025080256 HH collar screw M8x25 1.00
42 59405069000 BUSHING FOR EXHAUST SUPPORT 03 2.00
43 54605068000 EXHAUST BRACKET RUBBER BLACK 1.00

*= New part




